) AVIIIN

ABAHTIIMOL

SUPER © =)

‘EAKnBpo Mpondvnong
(Odnyiec Zuvappohdynong | Assembly Instructions)

Oodnyog Assembly
OuvapuoAdynong instructions
OoTn ogAida 2 on page 4
-
-

_-_ ik |._

ot '-':'f -'!i:'

Learn more @
about the sled by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 43911 www.amiL3.9r



* JuuPouleuBeite évav ylatpo mpLv apxioeTe KATTOLO TIPOYPAMMA YUUVACTIKAC.
* Av viwoete Cahdda ry aduvapia, otapatiote dpeca TNV AoKNoT oac.

FPA®IKH ANEIKONIZH ONQN TON EEAPTHMATQN

m NMPOO®YAAZEIZ

AIZTA EEAPTHMATQN ZYNAPMOAOIHZHZ

# | TMX MEPIFPA®H # | TMX MEPITPA®OH

1 2 |Pdyeg 10 2 | X1poyyulod Kamdki 48x2
2 2 | Akplavéc opllovTieg UAPEC 11 2 | X1poyyulo Kamdki 48x3
3 2 |Emedveia 1pIng 12| 3 [Aaotixévia podéha

4 1 | XepoUA wONong 13| 12 [Ahevéfidba M5x10

5 1 [Meoaia opt{ovTia pmdpa 14| 1 |[BidaM10x25

6 2 [AaBég 15| 13 |[Bida M10x70

7 1 | Afovac tomoBétnonc Siokwv 16| 26 |[Podéha 10

8 1 | Ymodoyéag Siokwv 50 XINOOTWV 171 12 [Na&uadt acgaieiag M10
9 1 | ZtpoyyUAo Kamdakl 18 | 1 oet [ludvteg €NENc




2YNAPMOANOIHZH
Mpwv &ekivnoete, amhwote 6Aa Ta e€APTANATA O OTO TTATWHA, KATIOU TTOU VA €XETE ATIAETO XWPO.

E€okelwBeite pe ta e€aptrinata kat Tn ouvappoloynon Siapdalovtag mpooeKTIKA TIG 00nyiec. Kdmola
amé ta e€apTAMATA TNE YPAPIKAG ATTEIKOVIONC OTNV TTponyouuevn oelida eival Adn cuvapuoloynué-
va yta ™ 81k oag e€umnpétnon.

12

-

14116

S . -
2 ~
# | TMX | EIKONA 151161
14| 1 2
15| 13 V
16| 26
— S 15(16 (17




PRECAUTIONS

* Consult your doctor before beggining to exercise.
* If you feel dizzy or weak, immediately stop exercising.

ASSEMBLY DIAGRAM

PARTS LIST

# | PCS DESCRIPTION # | PCS DESCRIPTION

1 2 |Side rails 10| 2 [Round plug 48x2

2 2 |Front/rear horizontal bars 11 2 |[Round plug 48x3

3 2 |Sliding board 12| 3 [Rubberwasher

4 1 [Horizontal handle 13| 12 |[Hexsocket bolt M5x10

5 1 [Middle horizontal bar 14| 1 [Hexsocket cap bolt M10x25
6 2 | Vertical handles 15| 13 |[Bolt M10x70

7 1 | Plate support 16 | 26 |Washer 10

8 1 | Olympic plate receptacle 17| 12 |Lock nut M10

9 1 |Round plug 18 | 1 oet [Pulling strap set




Before you begin, place all parts on the floor, somewhere with lots of space, and get aquainted with
them and the procedure by reading the instructions. Some parts on the assembly diagram of the

ASSEMBLY INSTRUCTIONS

previous page have already been pre-assembled for your convenience.

14116

5
# | PCS | DRAWING
14 1 &
15] 13 Gf
16| 26
17| 12 N

15

12
9

15




ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




